
AGENDA FOR THE REGULAR MEETING OF THE 
BOARD OF DIRECTORS OF THE  

TEMESCAL VALLEY WATER DISTRICT 
OCTOBER 24, 2023, 8:30 A.M. AT 

THE DISTRICT'S ADMINISTRATIVE OFFICE 
22646 TEMESCAL CANYON ROAD,  

TEMESCAL VALLEY, CALIFORNIA  92883 
 
 

  
The following is a summary of the rules of order governing meetings of the Temescal Valley 
Water District Board of Directors: 
 
AGENDA ITEMS 
 
In case of an emergency, items may be added to the Agenda by a majority vote of the Board of 
Directors.  An emergency is defined as a work stoppage; a crippling disaster; or other activity, 
which severely imperils public health, safety or both.  Also, items, which arise after the posting 
of Agenda, may be added by a two-thirds vote of the Board of Directors. 
[...]
Temescal Valley Water District operations personnel perform the following tasks on a regular and routine basis:         
                                                                                                  

• Managed 305.73 acre-feet of water through system. 
 

• Collected routine potable water samples as required by the State Water Resources Control Board, 
Division of Drinking Water.  
 

• Collected routine wastewater monitoring samples as required by Regional Water Quality Control 
Board.  
 

• Submitted monthly reports to the State Water Resources Control Board, Division of Drinking 
Water for: TVWD distribution system monitoring. 

 
• Submitted monthly SMR reports to the Regional Water Quality Control Board for: Temescal Valley 

Wastewater Reclamation Facility.  

• Meters read 6,672. 
 

• 0 customers locked off. 
 

• Responded to 74 service calls. 
 

• Installed 5 meters for the various developers.  
 

• Responded to 95 USA Dig Alerts to mark District underground utilities. 
 
 
In addition to the above regular and routine tasks we also performed the following operational tasks. 
 
 

• 0 loads of biosolids were hauled off this month. 
 



• Shipped out empty polymer totes for recycling. 
 

• The Treatment Plant’s percolation ponds and the Wildrose Reservoir were sprayed for weed control 
by our contracted weed abatement company.  
 

• Operations staff collected sludge samples with Dudek engineers for the sludge evaluation project. 
 

• A new sludge transfer pump was installed at our aerobic digesters. This replaced an old worn out 
unit.  
 

• Percolation pond maintenance work began by contractor.  
 
 

 
 
Sincerely, 
 
 
 
_________________________________ 
Paul Bishop, Superintendent 



  

  

TEMESCAL VALLEY WATER DISTRICT 
ENGINEERING DEPARTMENT 

 
DISTRICT ENGINEER’S MONTHLY REPORT 

 
Date:  October 19, 2023 
 
To:  Jeff Pape, General Manager 
 
From:  Justin Scheidel, District Engineer 
 
Subject: Engineering Activities Update for the Month of October 2023 
  
 
The following is a summary of the status of current engineering projects: 
 
PLAN CHECKING & DEVELOPER RELATED PROJECTS 
 
Temescal Canyon Road Commerce Center (Rinker Property): Submitted first plan check review comments 
back to the developer for the onsite and offsite improvements required for the development. Currently waiting for 
the developer to make the required edits and provide a subsequent submittal. 
 
Temescal Hills (Hunt and Lawson): Fourth plan check has been completed and returned to the developer. The 
Water and Sewer plans have been tentatively approved but the Non-Potable Water System plans are still lacking 
sufficient detail for approval. We are currently waiting for the developer to resubmit the Non-Potable Water Plans 
based on our comments.  
 
 
AS-NEEDED ENGINEERING SERVICES       Status 
 
General Engineering Initiated During FY 2023/24       

Project 1401.2301: As-Needed Potable Water Engineering for FY 2023/24: Development of the district 
engineering report and attendance of the District’s board meeting.  

Project 1401.2302: As-Needed Wastewater Engineering for FY 2023/24: Conducted as-built research for 
various projects to be designed by developers and other municipalities. Obtained as-
builts from the District catalog to update the District’s GIS linework and as-built 
reference system.  

Project 1401.2303: As-Needed Non-Potable Water Engineering for FY 2023/24: Conducted as-built 
research for various projects to be designed by developers and other municipalities.  

Project 1401.2205: GIS/Map Updates for FY 2023/24: We have completed our major overhaul of the 
District’s GIS database to reflect the as-built facilities more accurately. The web 
based GIS system has been updated and we will begin the process of transferring all 
data to InfoWater which will be complete by the end of the year.    

 



Temescal Valley Water District October 19, 2023 
Engineer’s Monthly Report for the October Board Meeting 
 

  

CAPITAL IMPROVEMENT PROJECTS       Status 

        
Project 1401.2008: DWR LAM Validation: The second batch of information provided by DWR has been 

reviewed, corrected, and returned to DWR for processing. We attended DWR’s 
workshop regarding the next phase of landscape area identification for commercial 
properties. We are currently waiting for DWR to release the data for the District to 
review. 

 
90% Complete 

 
Project 1401.2208: Sludge Study: All sampling events have been completed and the results have been 

obtained and reviewed. The draft sludge study is attached to this report for Board 
review.    

85% Complete 

Project 1401.2209: Recycled Water Conversion Study: Projects 3, 4, 5, 6, 7, 8, and 9 were combined into 
a public bid which was awarded in July. Projects 1, 2, and 10 are currently on hold 
while the projects are coordinated with the property owners. 

 
85% Complete 

Project 1401.2304: Colladay Reservoir Engineering Services During Construction: The public bid 
opening for this project was conducted on September 19th. The notice of award has 
been issued to the Contractor and the pre-construction meeting is scheduled for 
October 26th. 

Publicly Bid 

Project 1401.2305: Percolation Pond Expansion Project: This project has not started yet. 
 

Not Started 
 

Project 1401.2306: Recycled Water Conversion Project Engineering Services During Construction: 
Construction has been completed on sites 4, 8, and 9. Focus has now been shifted to 
site 3 (the Wildrose Business Park). Once completed, construction activities will be 
moved to sites 4 and 5. All sites are anticipated to be completed by the end of 
November. We are currently notifying the affected communities and business owners 
of the proposed construction schedule and access limitations.   

 
60% Complete 



 
 

 

TECHNICAL MEMORANDUM - DRAFT 

To: Jeff Pape, General Manager 
Paul Bishop, Operations Superintendent 

From: Greg Guillen, PhD, PE; Agata Bugala, EIT (Dudek) 

Subject: 
Temescal Valley Water Reclamation Facility (TVWRF) Unit Process and Solids Evaluation 
Study 

Date: October 2023 
Attachments: Mass balance in the Excel format to be provided to the District 

 

Executive Summary 
This technical memorandum (TM) documents the 
development and analysis of a high-level process 
evaluation conducted in 2023 at the Temescal Valley 
Water District (District) Water Reclamation Facility (WRF). 
The purpose of this study is to provide District 
management, engineering, and operations staff with the 
following information: 

 Develop a protocol for sampling various process 
streams within the WRF and measuring key constituents, 

 Develop a mass flow model using the sampling data to evaluate individual process performance and 
constituent removal, and 

 Estimate future sludge characteristics, production, and dewatering capacity requirements. 
 

Summary of Findings 

The analysis found the following: 

 The WRF influent wastewater is characterized as high strength 
 The WRF produces high quality effluent and achieves high percent removals of key constituents 
 Incomplete nitrification occasionally occurs within the sequencing batch reactors, potentially due to 

imbalanced loading and insufficient aeration.  
 The primary clarification process achieves good BOD and TSS removal, offsetting aeration demand in the 

SBRs  
 Volatile solids reduction occurs only within the first half of the aerobic digestion process. The existing 

aerobic digestion process has additional capacity to digest higher sludge loads generated by future, 
higher flow conditions. 

 The WRF currently utilizes 3 different sludge dewatering technologies, none of which have capacity to 
meet future dewatering capacity requirements.  

Temescal Valley Water Reclamation Facility 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 2 

OCTOBER  2023 
 

1. Introduction 

Temescal Valley Water District (District) Water Reclamation Facility (WRF) contracted with Dudek to prepare an 
evaluation of the sludge handling process of the WRF due to several recent changes including the addition of 
primary clarification, expansion of sequencing batch reactors, and expansion of the aerobic digesters. These 
changes have resulted in reduced sludge production and less odor generation when using geotextile dewatering 
bags. The purpose of this study is to provide District management, engineering, and operations staff with the 
following information: 

 Develop a protocol for measuring and sampling various streams within the WRF. 
 Conduct three (3) sampling events. 
 Develop a mass flow model using the sampling data to estimate future sludge production and 

characteristics. 
 Evaluate each unit process and provide a planning-level analysis estimate of future sludge processing 

requirements. 
 

Wastewater Reclamation Facility Summary 

Sewage is collected and conveyed through the District gravity and forcemain system to the WRF. The WRF has a 
current average dry weather flow (ADWF) design capacity of 2.25 MGD, and a peak wet weather flow (PWWF) design 
capacity of 6.75 MGD. The WRF complies with the Waste Discharge Requirements (WDR) Order No. R8-2012-
00282. 

The WRF is designed to remove BOD, TSS, and nitrogen. Individual WRF processes are summarized in Table 1. 
Large objects are screened out of the raw sewage in the WRF headworks. Settleable solids are removed by the WRF 
primary clarifiers. Soluble BOD, nitrogen (organic nitrogen and ammonia), and suspended solids that pass through 
the primary clarifiers are removed in the sequencing batch (SBR) reactors. The secondary effluent undergoes 
tertiary treatment and disinfection before being discharged either at DP 001 Temescal Creek or at DP002 Recycled 
Water. This recycled water use area overlies or is tributary to the Bedford Groundwater Management Zone. 
Undisinfected, secondary effluent is discharged at DP 003 to an unlined pond. Additionally, sludge from the primary 
and secondary clarifiers is processed through aerobic digesters and dewatering through centrifuges, sludge drying 
beds, and/or sludge drying geotextile bags. Dewatered sludge is then hauled offsite for disposal. A schematic of 
the Temescal WRF system and processes are described in Table 1 and Figure 1. 

 

 

 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 3 

OCTOBER  2023 
 

Table 0. WRF Unit Process and Major Equipment Summary 

Process Area Description Key Assets 

Headworks Functions to remove rags, grit, and other large materials 
from the influent wastewater before entering downstream 
processes. Influent flows by gravity through mechanical 
screens located in the headworks building.  

 Headworks 
 Mechanical screens  
 Odor Control Scrubber 

Primary 
Treatment 

Functions to remove settleable solids and floatable scum 
from plant influent before entering downstream secondary 
process. The primary equalization (EQ) basin functions to 
equalize flow before it is transferred to the SBRs.  

 Primary clarifier tanks 
 Sludge/scum collectors 
 Primary sludge pumps 
 Primary EQ basin 

Secondary 
Treatment 
(Biological) 

Functions to remove BOD, TSS, and nitrogen from the 
wastewater utilizing a sequencing batch reactor (SBR) 
process. The process is intended to operate in four cycles. 
It begins with filling the reactor with wastewater, followed 
by aeration and biological treatment, during which 
microorganisms break down pollutants. Settling 
separates solids from the treated water, which is then 
withdrawn, while an idle phase allows further settling. 
Important parameters which control biomass growth rates 
and microbial communities include dissolved oxygen 
concentration, mixed liquor suspended solids (MLSS) 
concentration, food-to-microorganism (F/M) ratio, sludge 
age (SRT), temperature, pH, nutrient levels, hydraulic 
retention time (HRT), influent characteristics, and oxygen 
transfer efficiency. 

 SBRs 
 Diffusers 
 Blowers 

 

Tertiary 
Treatment1 

Functions to remove turbidity and residual total 
suspended solids (TSS) from secondary effluent and 
achieve Title 22 tertiary recycled water quality standards 
for irrigation. 

 Continuous Backwash 
Sand Filters 
 

Disinfection1 Functions to inactivate pathogens and bacteria in the 
filtered effluent using sodium hypochlorite to meet 
regulatory disinfection requirements. 

 Chlorine dosing and 
monitoring system 

 Chlorine contact basin 
Sludge Digestion Aerobic digesters function to reduce the quantity of sludge 

and stabilize biosolids through volatile solids reduction.  
 Aerobic Digesters 
 Diffusers 
 Blowers 

 
Sludge 
Dewatering and 
Disposal 

Functions to remove water from digested sludge to 
increase density of solid waste that is disposed of at an 
offsite location and to reduce hauling costs. 

 Centrifuges 
 Cake Conveyors 
 Polymer Dosing system 
 Dewatering Bags 
 Sludge Drying Beds 

Notes: 
1Unit process area was not evaluated. 

 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 4 

OCTOBER  2023 
 

Figure 1. WRF Process Flow Diagram  

2 Model Overview 

The mass balance Excel model was developed to establish current baseline conditions and characteristics of the 
entire WRF and provide the District with a better understanding of the performance of each process with the 
ultimate goal of achieving efficient and reliable plant-wide compliance into the future. This required capturing 
samples from liquid and solid streams throughout the WRF. The model and necessary data to calibrate the model 
are detailed below. The model was configured and calibrated with plant physical data, operation data, influent 
loading data, and wastewater characteristics based on three sampling events spanning Winter through Summer of 
2023. 

The model evaluated mass flows and conversions for each WRF unit process. Key performance indicators (KPIs) 
based on water quality and operation conditions have been established to analyze and provide comparisons 
between each sampling event. An example of the Excel mass balance process modeling is shown in Figure 2. The 
District will be provided with mass balance in Excel form. 

Sampling procedures are summarized in the following sections. 

  



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 5 

OCTOBER  2023 
 

 

Figure 2. Mass Balance Model Example 

2.1 Sampling Process  

Samples were taken from 22 sampling locations. WRF influent and effluent samples were composite samples, while 
the remainder of the samples throughout the plant were grab samples. There were no major operational issues 
during the sampling events. All operational changes and notes are summarized in Table 2. 

Table 2. List of Operational Changes During Sampling Events 

Date Operational Note/Change 

2/1/2023 

4-SBRI-PE was taken from Primary Effluent. There was no flow in the EQ basin. 
SBR2 and SBR8 missed aeration cycle from both SBRs. Sample taken 5 min into the settling cycle. 
Pulled sample when aeration was off. 

SBR9 sample was not taken due to a missed aeration cycle. 
Primary sludge was not settling after 15 min. Hach solids meter not calibrated. It showed that solids 
concentration is 8,600 mg/l. 

No SVI done on SBR2 and SBR8 and SBR 9. 

pH & temp meter on digester no. 4 were not calibrated. 

SBR WAS wasted from SBR 1. 

Sample from dig#3 (13-DD decant digester) was taken on Monday 2/6/23. 

Decant water (14-DW) was taken on Tuesday 1/31/23. 
Temperature measurements were not taken for all samples because the temperature probe didn't 
arrive on time. 

5/17/2023 

Centrifuge was in operation. Average centrifuge feed flow is approximately 50 gpm. 

Filters were in operation. 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 6 

OCTOBER  2023 
 

Date Operational Note/Change 
pH & temp meter on Digester no. 4 were not calibrated. 

9/13/2023 

Water level in Digester No. 5 was 3.5 ft; very low so sample likely includes foam 

Centrifuge was in operation. 

pH & temp meter on Digester no. 4 were not calibrated. 

Centrifuge was in operation. Average centrifuge feed flow is 50 gpm. 

 

3. WRF Process Overview 

A process performance overview for the WRF is provided in Table 3. Average values of the data, design criteria, and 
typical ranges are included as applicable. Data summarized in this report were captured during three sampling 
events between February 2023 and September 2023. 

Table 3. Process Performance Summary 

Parameter Units Avg. WRF Value 
Design 
Criteria 

Metcalf 
& Eddy 
Typical 
Range 

Regulatory 
Limit 

Plant Influent 

Daily Plant Influent Flow MGD 1.29 2.25 - - 

Influent BOD5 mg/l 453 - 200-400 - 

Influent TSS mg/l 517 - 195-389 - 

Influent TKN mg/l 52 - 20-75 - 

Influent Ammonia-N mg/l 38 - 12-45 - 

Primary Treatment 

Primary Effluent BOD mg/l 120 280 - - 

BOD Removal % 38% - 20-40 - 

Primary Effluent TSS mg/l 67 - - - 

TSS Removal % 57% - 45-65 - 

Primary Solids (to waste) % 4.4 - 3 - 

Primary Effluent TKN mg/l 53 - - - 

Ammonia Removal % 21% - - - 

Secondary Treatment 

Secondary Effluent BOD mg/l 19 20 < 20 - 

Secondary Effluent TSS mg/l 8 20 < 20 - 

Secondary Effluent Ammonia-N mg/l 4.1 - < 3 - 

Secondary Effluent Nitrate-N mg/l 3.7 - - - 

Secondary Effluent Nitrite-N mg/l 1.1 - - - 

Aerobic Digestion 

Volatile Solids Loading Rate lb VSS/1000 ft3/d 26 - 100-300 - 

Volatile Solids Destruction % 42% 40% 38-50 - 

Digested Sludge Production dry-Ib/d 1810 5207 - - 

Solids Dewatering 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 7 

OCTOBER  2023 
 

Parameter Units Avg. WRF Value 
Design 
Criteria 

Metcalf 
& Eddy 
Typical 
Range 

Regulatory 
Limit 

Centrifuge Cake Total Solids % 19% 20-22 - - 

Dewatering Bags Total Solids % 14% - - - 

Plant Effluent  

Effluent Flow MGD 1.22 2.25 - 2.25 

Effluent BOD mg/l 5.5 20 - 
20 / 301 
30 / 452 

Effluent TSS mg/l 3.5 20 - 
20 / 301 
30 / 452 

pH std units 6.8 - - 6-9 

Effluent TKN mg/l 4.6 - - - 

Effluent Ammonia-N mg/l 3.5 - - - 

Effluent Nitrate-N mg/l 7.4 - - - 

Effluent Nitrite-N mg/l 0.2 - - - 

Effluent Total Inorganic Nitrogen mg/l 11 - - 133 
Notes: 
1. Avg. monthly / avg. weekly regulatory limits at locations DP001 and DP002, as specified in WDR Order No. R8-2012-00282 
2. Avg. monthly / avg. weekly Regulatory limits at location DP 003, as specified in WDR Order No. R8-2012-00282 
3. The 12-month flow weighted running average at location DP 003, as specified in WDR Order No. R8-2012-0028 

Process data that are missing for each of the core unit processes have been identified as “Key Data Gaps”. 
Evaluating and filling these data gaps will establish initial baseline conditions and characteristics of the entire WRF 
and provide the District with a better understanding of the performance of each process with the ultimate goal of 
achieving efficient and reliable plant-wide compliance. 

3.1 Influent Wastewater Characterization 

WRF influent was sampled downstream of the influent screens. An autosampler 
collected samples every hour for 24 hours. WRF influent water quality 
characteristics are summarized in Table 4.  

 

 

 

  

Figure 3. Screened Influent  

Auto-sampler Location 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 8 

OCTOBER  2023 
 

Table 4. Influent Wastewater Quality Summary 

Parameter Units 
Avg. WRF 

Value 

Metcalf and Eddy 
Typical Range 

Daily Plant Influent Flow mgd 1.3 - 
[...]
3.78 cubic yards per foot of length. Bags at the WRF are typically filled over the course of a few weeks and then 
allowed to dewater while a different bag is filled with digested sludge. The bags are alternately filled with sludge 
over the course of 2-4 months before being allowed to dewater further for an additional 2 months. In total, it 
takes approximately 4 to 6 months to fill and dewater using the larger bags, depending on the weather. 
 
Table 13. Dewatering Bags Operating Parameters 

Parameter Units 
Avg. WRF 
Operation Design Criteria 

Metcalf & Eddy 
Typical Range 

Number of Bags # 2 of 4 - - 

Dewatering Bag Use no/yr 4 - - 

Dewatering Bag Capacity 

yards, ea 378 - - 

yards, total 1,512 - - 

Dewatering Time months 4-6 - - 

Dewatering Bag Cake Solids % 14 - - 

Dewatering Bag Volatile Solids %VS (as % of TS) 74 - - 

Cake Production 

wet-ton/yr 1,429 - - 

dry-ton/yr 200 - - 

 
Digested sludge can also be wasted to the sludge drying beds during dry weather months. The sludge is allowed to 
settle before water is siphoned off the top. Decanted water is sent to the headworks via the plant drainage system. 
Water that passes through the sand and gravel layer enters the same drainage system. A wide range of cake dryness 
is achievable using the drying beds, but performance is largely tied to weather conditions over the course of the 
drying period. 
 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 18 

OCTOBER  2023 
 

Table 14. Sludge Drying Beds Operating Parameters 

Parameter Units 
Avg. WRF 
Operation Design Criteria 

Metcalf & 
Eddy Typical 

Range 

Number of Beds # 4 of 4 - - 

Bed Volume 

gal, ea 72,650 - - 

gal, total 290,598 - - 

Dewatering Time months 2-4 - - 

Drying Beds Cake Solids % 85% - - 

 
 
Key Notes and Findings 

 Centrifuge feed sludge solids content is shown in Table 14. Aerobically digested sludge solids content is 
1.3%. The average aerobically digested sludge solids content is below the design criteria of 2.4% and 
below the typical solids content of aerobically digested sludge.  

 The current weekly digested sludge production volume is greater than the weekly design capacity of the 
centrifuge. 

 The centrifuge produces dewatered cake at approximately 19% dry solids content while dewatered bags 
produce dewatered cake at approximately 14%. Centrifuge performance is within the expected range for 
centrifuge dewatered sludge.  

 Dewatering bags are an important weather-resilient sludge dewatering strategy but require a large surface 
and access for heavy machinery to open the bags and spread the sludge. Odor problems have occurred in 
the past when opening bags that have gone septic. 

 The sludge drying beds offer a redundant dewatering option, particularly in warm and dry months. High 
percent solids cake is achievable if the sludge is turned regularly and does not receive any precipitation.  
 

 

3.9 Plant Return Water 

Return water is typically a combination of digester decant water, 
backwash filtration, and dewatered bag drainage, which is sent back 
to the headworks for retreatment. The measurement of the return 
water involved taking a grab sample from a manhole. Wastewater 
characteristics are summarized in Table 15 below.  

 

 

 

 

Figure 9. Return Water Sampling 

Location 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 19 

OCTOBER  2023 
 

Table 15. Plant Return Water Quality Summary  

Parameter Units 

Avg. 
TVWRF 
Value 

Flow mgd 0.1 

BOD5 
mg/l 14 

lb/d 12 

COD mg/l 142 

TSS 
mg/l 167 

lb/d 139 

VSS 
mg/l 67 

lb/d 56 

TKN 
mg-N/L 43 

lb/d 43 

Ammonia 
mg-N/L 38 

lb/d 32 

Nitrate 
mg-N/L 13 

lb/d 11 

Nitrite 
mg-N/L 0 

lb/d 0 

Sulfide mg/l ND 

Alkalinity (mg/l as CaCO3) 185 

pH - 7.18 

BOD:COD Ratio - 0.15 

VSS:TSS Ratio - 0.70 

NH3:TKN Ratio - 0.62 

 
Key Notes and Findings 

 The flow is an assumed value 
 Constituent loads within the return water represent small loads relative to WRF influent loading 

Data Gaps 
 Metered flow rate 

 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 20 

OCTOBER  2023 
 

3.10 Final Effluent 

Final effluent is either distributed to local customers as recycled water or 
discharged to the nearby creek. The District is limited on the amount and 
quality of recycled water it can serve. The final effluent samples were  24-
hour composite samples. WRF final effluent characteristics are 
summarized in Table 16. 

 

 

 

 

 

Table 17. Final Effluent Water Quality Summary 

Parameter Units 

Avg. WRF Value Design 
Criteria 

Metcalf & 
Eddy 

Typical 
Range 

Regulatory 
Limit 

Flow MGD 1.22 2.25 - 1.58 

BOD 

mg/l 5 20 30 / 45 
20 / 301 
30 / 452 

lb/d 56 - - - 

% Removal 99 - - 85 

TSS 

mg/L 3.5 20 30 / 45 
20 / 301 
30 / 452 

lb/d 36 - - - 

% Removal 99 - - 85 

TKN 

mg/L 4.6 - - - 

lb/d 45.6 - - - 

% Removal 93% - - - 

Ammonia-N 

mg/L 3.5 - - - 

lb/d 35.0 - - - 

% Removal 90 - - - 

Nitrite-N mg-N/L 0.2 - - - 

Nitrate-N mg-N/L 7.4 - - - 

Effluent Total Inorganic Nitrogen mg/L 11 - - 133'3 
pH std units 6.8 - - 6.5-8.5 

BOD:COD Ratio - 0.2 - - - 

VSS:TSS Ratio - 0.8 - - - 

NH3:TKN Ratio - 0.5 - - - 
Notes: 
1Avg. monthly, avg. weekly at DP 001 and DP002, WDR Order No. R8-2012-0028 
2Avg. monthly, avg. weekly at DP 003, WDR Order No. R8-2012-0028 

Figure 10. Final Effluent 

Sampling Location 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 21 

OCTOBER  2023 
 

3The 12-month flow weighted running avg. TIN concentration shall not exceed 13mg/l at DP 003, WDR Order No. R8-2012-0028 

 
Key Notes and Findings 

 Overall, WRF influent BOD mass load was reduced by (99%), TSS by (99%), TKN by (93%), and ammonia 
by (90%).  

 Final effluent BOD, TSS, and nitrogen are well below the regulatory limits imposed by the District’s WDR.  
 There is no sulfide present in the final effluent. 

 
Data Gaps 

 None 
 

4. Estimates of Future Sludge Production and Characteristics 

The WRF is currently treating approximately 1.29 MGD of primarily domestic wastewater with BOD and TSS loads 
listed in Table 4. Current WRF operation converts those loads into two sludge streams: primary sludge and waste 
activated sludge. The primary clarifiers remove approximately 38% of BOD and 57% of TSS and produce around 
1,584 lb/d of primary sludge (4,000 gpd at 4.3% solids). Primary effluent is treated by the SBRs, which in turn 
produce approximately 1,400 lb/d of waste activated sludge (35,000 gpd at 4,900 mg/l TSS).  

Primary sludge is wasted directly to the aerobic digesters. Waste activated sludge is thickened up to 0.9% solids 
before being introduced to the aerobic digesters. The current combined volatile solids loading on the aerobic 
digesters is 2,600 lb/d. Digester 4 reduces volatile solids by 42%. Digester 5 a negligible amount of VSS reduction 
for an overall VSS reduction of 42%. The digestion process currently produces 2,477 dry-lb/d of digested sludge 
(22,000 gpd at 1.3% solids).  

Extrapolating the current digested sludge production to a future sludge production requires the following 
assumptions are justified and validated: 

Assumption: Future influent wastewater will have similar characteristics as current wastewater. 
Justification: No major industrial development is planned in the WRF collection system area. Future flows and loads 
will originate from primarily residential development. 

Assumption: BOD and TSS removal rates in the primary clarifiers will remain similar in the future. 
Justification: The WRF currently utilizes 2 of 3 primary clarifiers. Future flow conditions will likely require operation 
of the third primary clarifier to maintain current removal rates. 

Assumption: The aerobic digestion process will provide similar rates of volatile solids reduction in the future. 
Justification: Volatile solids reduction appears to be complete by the end of Digester 4 under current conditions. 
Future higher flow and loading conditions will require Digester 5 to be operated in a manner to achieve similar VSS 
reduction rates as are achieved under current conditions. 

A future flow of 2.25 MGD, given the above assumptions, would be expected to yield 4,300 dry-lb/d (785 dry-ton/yr) 
of digested sludge (40,000 gpd and 280,000 gal/week at 1.3% solids). The existing centrifuge has a maximum 
capacity of 60 gpm or 108,000 gal/wk operating 30 hours per week and would only have capacity to dewater less 



TECHNICAL MEMORANDUM - DRAFT 
SUBJECT: TEMESCAL VALLEY WATER RECLAMATION FACILITY (TVWRF) UNIT PROCESS EVALUATION STUDY 

 

 
1401.2208 22 

OCTOBER  2023 
 

than 40% of the digested sludge produced at a future flow/load of 2.25 MGD. Four large dewatering bags are 
currently used per year to produce 200 dry-tons per year of cake. The District would need to use 16 of these 
dewatering bags to dewater 100% of the future sludge production. The weekly sludge production at 2.25 MGD 
would fill all four sludge drying beds over the course of a month. Although the WRF has multiple dewatering options 
at its disposal, the District cannot rely solely on any one of their current dewatering procedures for dewatering 
sludge at this future condition. 

5. Conclusions and Recommendations 

A high-level process evaluation was completed on the District’s WRF. The sampling results and model development 
provide the District with a baseline condition against which future conditions may be compared. Overall, the WRF 
is providing very good wastewater treatment considering the high influent loads that were measured during this 
project. The combination of primary clarification and equalization, operating the SBRs to achieve nutrient removal, 
and large aerobic digesters allow the WRF to reliably produce high quality effluent and sludge.  
 
The following recommendations are based on the key findings of this TM: 

 Conduct an annual update to key water quality parameters measured in this project 
 Use this TM and the attached Excel model to compare water quality parameters during plant upsets 
 Consider more frequent monitoring of nitrogen species (ammonia, nitrate, nitrite) in the SBRs so that 

process changes can be made to avoid formation of nitrite 
 BOD:COD ratios are reported throughout this TM. Future BOD measurements may be replaced with on-site 

COD measurements. COD field measurements can be correlated back to a BOD concentration using the 
BOD:COD ratios shown in this TM. 

 The District should consider expansion of mechanical dewatering capacity 



MEMORANDUM 
 

 
 
DATE: October 19, 2023 
 
TO:  Board of Directors 

Temescal Valley Water District 
 
FROM:  District Engineer 
 
SUBJECT: Recycled Water Conversion Project Progress Payment No. 1 
 
 
 
BACKGROUND 
The District approved award of the Recycled Water Conversion Project to Weka Inc. with a contract amount 
of $783,063.00. 

 
Project Summary  
Contract $783,063.00 
Change Orders Requested to Date $0.00 
Current Contract Amount $783,063.00 
  
  
Earned this Period $325,528.20 
5% Retention $16,276.41 
Earned Less Retention $309,251.79 
  
Due Contractor             $309,251.79 

 
 
RECOMMENDATION 
This pay estimate has been reviewed by the field inspector, and reviewed and signed by both the District 
Engineer and the General Manager It is recommended that the Board of Directors: 
 

1. Authorize the payment of $325,528.20 of which $309,251.79 is issued to the contractor and $16,276.41 
is held in retention. 

 
 
Respectfully submitted, 

 
Justin Scheidel 
District Engineer 
 
 



WEKA, Inc.
TO: Invoice #

Contract Date

INV DATE Terms

10/13/2023 Net 30

36,303.00$        

21,862.10$        

67,189.80$        

67,807.85$        

12,683.45$        

44,783.00$        

74,899.00$        

325,528.20$      

(16,276.41)$       

REMIT TO: WEKA, INC.

236 W. Orange Show Rd., Suite 114

San Bernardino, CA 92408

TOTAL AMOUNT DUE THIS INVOICE 309,251.79$      

Progress Billing No. 001.2 =

Wildrose Business Park Conversion =

Wildrose Community Park Conversion =

Wildrose Ranch HOA Conversion =

Sycamore Creek Community Park Conversion =

Sycamore Creek Fire Station Conversion =

Sycamore Creek HOA Conversion =

Retention (5%) =

Temescal Valley Water District

22646 Temescal Canyon Rd.

Corona, CA 92883

General Items =

306 - TVWD 2023 Non Potable Water Conversion Project

306-001.2

7/13/2023

JOB NAME/NUMBER

DESCRIPTION

236 W. Orange Show Rd. #114

San Bernardino, CA. 92408 (909) 425-8700



Name of Contractor:

Name of Owner:

Date of Completion: Amount of Contract: Dates Of Estimate:

Original: 9/21/2023 Original: Original:

Revised: Revised: Revised:

Description of Job:

Item # Description Quantity Unit Price Total Quantity Amount Quantity Amount

1 General Requirements 1 6,903.00$   6,903.00$     1 6,903.00$               1 6,903.00$     

2 Mobilization / Demobilization 1 35,000.00$ 35,000.00$   80% 28,000.00$             80% 28,000.00$   

3 Excavation Safety Measures 1 2,800.00$   2,800.00$     50% 1,400.00$               50% 1,400.00$     

4.01 Furnish 2" Temp Blow-Off Assembly Per Std WB-05 1 3,105.00$   3,105.00$     65% 2,018.25$               65% 2,018.25$     

4.03 Furnish 4" Isolation Valve Per Std W-25 3 1,452.00$   4,356.00$     65% 2,831.40$               65% 2,831.40$     

4.05

Furnish 8" 20 Foot Long Sleeve To Be Installed Where 

Recycled Line Passes Under Sewer Line. 3 602.00$      1,806.00$     65% 1,173.90$               65% 1,173.90$     

4.08 Furnish Connection To Ex RW Line Per Detail 1 D-2 1 4,316.00$   4,316.00$     65% 2,805.40$               65% 2,805.40$     

4.16 Furnish 4" Restrained TEE 1 556.00$      556.00$        65% 361.40$                  65% 361.40$        

4.18

Furnish 1" Proposed Service Per Std W-7 (Plastic Coated 

Soft Copper) 6 1,211.00$   7,266.00$     65% 4,722.90$               65% 4,722.90$     

4.2

Furnish Ex Irrigation Meter With Backflow Assembly - 

Remove & Replace Per Detail 2 & 3 On D-2 After New 

Service Is Established 6 885.00$      5,310.00$     65% 3,451.50$               65% 3,451.50$     

4.26 Furnish 4" DR 14 C900 PVC Recycled Water Line 629 11.00$        6,919.00$     65% 4,497.35$               65% 4,497.35$     

5.01

Furnish 2" Recycled Water Service Per Std W-8 (Plastic 

Coated Soft Copper) 168 46.00$        7,728.00$     168 7,728.00$               168 7,728.00$     

5.02

Install 2" Recycled Water Service Per Std W-8 (Plastic 

Coated Soft Copper) 168 347.00$      58,296.00$   168 58,296.00$             168 58,296.00$   

5.03 Install 2" 90° Elbow 2 228.00$      456.00$        2 456.00$                  2 456.00$        

5.04

Furnish Ex Irrigation Meter With Backflow Assembly - 

Remove & Replace Per Detail 2 & 3 On D-2 After New 

Service Is Established 1 1,080.00$   1,080.00$     65% 702.00$                  65% 702.00$        

5.11 Furnish Cap Ex 2" Water Service At Sidewalk 1 12.00$        12.00$          65% 7.80$                      65% 7.80$            

6.01

Furnish 2" Recycled Water Service Per Std W-8 (Plastic 

Coated Soft Copper) 78 59.00$        4,602.00$     78 4,602.00$               78 4,602.00$     

6.02

Install 2" Recycled Water Service Per Std W-8 (Plastic 

Coated Soft Copper) 78 419.00$      32,682.00$   78 32,682.00$             78 32,682.00$   

6.03 Install 2" 90° Elbow 1 228.00$      228.00$        1 228.00$                  1 228.00$        

6.04

Furnish Ex Irrigation Meter With Backflow Assembly - 

Remove & Replace Per Detail 2 & 3 On D-2 After New 

Service Is Established 1 874.00$      874.00$        65% 568.10$                  65% 568.10$        

6.1 Furnish Cap Ex 2" Water Service At Sidewalk 1 12.00$        12.00$          65% 7.80$                      65% 7.80$            